Parts lists - DKL202 - DKL201

DKL201 and DKL202 Installation Guide

Document code
M211785EN
Revision
D
Language
English (United States)
Product
DKL202
DKL201
Document type
User guide
Table 1. Parts list for Vaisala Lightning Protection Kit DKL201
Item Quantity
Installation guide (this document) 1
Air terminal, aluminum bar D15 mm 1
Air terminal bracket 2
Hex screw M6×45 DIN933 A4 9
Spring washer B6 DIN127 A4 9
Hex nut M6 DIN934 A4 9
Flat washer A6,4 DIN125 A4 18
Parallel groove connector 1
Split pin M4×28 DIN94 A4 1
Down conductor, aluminum wire 50 mm2 20kV L11 m, black 1
Cable ties 5 × 400 mm, black 30
Table 2. Parts list for Vaisala Lightning Protection Kit DKL202
Item Quantity
Installation guide (this document) 1
Air terminal, aluminum bar D15 mm 1
Air terminal bracket 2
Universal wood screw, 5×60 pan head Torx A2 6
Hex screw M6×35 DIN912 A4 6
Spring washer B6 DIN127 A4 6
Hex nut M6 DIN934 A4 6
Flat washer A6,4 DIN125 A4 12
Parallel groove connector 1
Split pin M4×28 DIN94 A4 1
Down conductor, aluminum wire 50 mm2 20kV L11 m BLK 1
Grounding connector 5 × 50 mm2 Cu 1
Universal wood screw, 5×60 pan head Torx A2 2
Flat washer A6,4 DIN125 A4 2